

Type of dosage form : Injections(ampoules , Vials , Prefilled Syringe , Lyophilized Vials) , Tablet, Capsules, Oral Syrup.

Categories : Anticancer , Antibiotics, Anesthesia, Hormones, NSAID, Cardiovascular , Antifungal, Antiviral , Neurology and many More....

COPP LIST	CTD Dossier List	ACTD Dossier List
Oral Suspension		
Amoxicillin & Potassium Clavulanate Oral Suspension 250_31.25 mg USP	✓	
Amoxicillin & Potassium Clavulanate Oral Suspension 250_62.50 mg USP		
Amoxicillin & Potassium Clavulanate Oral Suspension 125_31.25 mg USP		✓
Amoxicilline Oral Suspension 125 mg USP	✓	
Cefalexin Oral Suspension BP 125 mg		
Cefalexin Oral Suspension BP 250 mg		
Cefixime & Clavulanate Potassium Oral Suspension USP 81.25 mg		
Cefixime for oral suspension 50 mg		
Cefixime For Oral Suspension USP 200 mg		
Cephalexin Oral Suspension 125 mg BP		
Cefixime For Oral Suspension USP 100mg oral suspension	✓	
Amoxicillin & Clavulanate Potassium Oral Suspension USP 228.5MG	✓	✓
Cefuroxime Oral Suspension 125 mg		✓
Amoxicillin & Clavulanate Potassium Oral Suspension USP 112.5 mg	✓	
Tablet		
Amoxicillin and Potassium Clavulanate 375 mg tablet USP	✓	✓
Amoxicillin tablet USP 500 mg		
Cefuroxime 250 mg tablet USP		
Cefuroxime 500 mg tablet USP		
Amoxicillin & Clavulanate Potassium Tablets USP 625MG	✓	✓
Cefixime & Clavulanate potassium tablets USP 325MG		✓
Amoxicilline trihydrate dispersible tablets 250mg USP		
Cefixime trihydrate 200MG Tablets	✓	
Amoxicillin Dispersible Tablet USP 125 mg	Amoxicillin & Potassium Clavulanate for oral suspension 100/12.5mg USP	Ceftriaxone & sulbactam for Inj 1.5GM
Amoxicillin Dispersible Tablet USP 250 mg		Amoxicillin & Clavulanate potassium Tab. USP 1000 Mg
Amoxicillin Dispersible Tablet USP 500 mg	Amoxicillin 250 mg & Potassium Clavulanate 62.50 mg for oral suspension USP	Cefoperazone & Sulbactam for Injection 1gm
Amoxicillin and Clavulanate Potassium Tablet 1000 mg	✓	Cloxacillin Oral Suspension 125 Mg
Cefixime 100 mg Tablet		✓
Cefixime Tablets 200 mg		✓
Cefuroxime & Clavulanate Potassium Tablet USP 625 mg		✓
Cefixime Tablets 50 mg		
Cefpodoxime & Potassium Clavulanate Tablets USP 325 mg		✓
Capsule		
Amoxicillin Capsules USP 250 mg	✓	
Ampicillin 250 mg & Cloxacillin 250 mg capsule USP	✓	
Amoxicillin Capsules USP 500mg	✓	
Cephalexin 250 mg Capsule		Amoxicillin 125 mg & Cloxacillin 125 mg Oral Suspension USP
Cephalexin- 500 mg Capsule		Amoxicillin 250 mg & Cloxacillin 250 mg Oral Capsule
Injection		
Amoxicillin and Potassium Clavulanate for Injection 1.2 gm BP	✓	✓
Ampicillin and Cloxacillin 250 mg injection USP		
Ampicillin and Cloxacillin 500 mg injection USP	✓	
Ampicillin and Cloxacillin 1000 mg injection USP		
Ampicillin for injection 500 mg BP	✓	
Benzathine benzylpenicillin injection 1.2 MIU BP		
Cefotaxime Sodium Injection 1000 mg	✓	✓
Ceftriaxone for injection 500 mg BP	✓	
Meropenam for Injection 1 gm USP		
Piperacillin & Tazobactam For Injection 4.5gm USP		✓
Ceftriaxone for Injection U.S.P 1GM	✓	✓
Ceftriaxone Sodium Injection 250 mg		Ampicillin 125 mg & Cloxacillin 125 mg Oral Suspension USP
Cefotaxime for Injection USP 500 mg		✓
Ceftazidime for Injection USP 1 gm		Amoxicillin For Oral Suspension USP 250mg
Ceftazidime for Injection USP 500 mg		
Cloxacillin Sodium Injection USP 500mg		✓
Ceftriaxone & Sulbactam for Injection 1.5 gm		✓
Cefoperazone and Sulbactam Sodium Injection 1.5 gm		
Amoxicillin & Potassium Clavulanate 600 mg Injection		
Cefotaxime & Sulbactam Sodium Injection 1.5 gm		
Ceftriaxone & Sulbactam for Injection 750 mg		
Ceftriaxone & Sulbactam Sodium Injection 375 mg		
Cefoperazone and Sulbactam for Injection 1.0 gm		
Amoxicillin and Potassium Clavulanate Injection 300 mg		
Cefotaxime and Sulbactam for Injection 1gm		
Cefotaxim and Sulbactam for Injection 750 mg		
Cefotaxime & Sulbactam Sodium Injection 375 mg		

Type of dosage form : Injections(ampoules , Vials , Prefilled Syringe , Lyophilized Vials) , Tablet, Capsules, Oral Syrup.

Categories : Anticancer , Antibiotics, Anesthesia, Hormones, NSAID, Cardiovascular , Antifungal, Antiviral , Neurology and many More....

Oncology / Anticancer

Abiraterone Acetate Tablets USP 250mg
 Acyclovir injection infusion BP 250mg/vial, 500mg/vial
 Anastrozole tablets - 1mg film coated
 Bleomycin for injection USP (Lyophilized) 15 units/vial
 Bortezomib for injection 2mg, 3.5mg
 Capecitabine Tablets USP 500mg
 Carboplatin injection BP 150mg/15ml, 450mg/45ml
 Carmustine for injection USP 100mg/vial
 Cisplatin injection BP 10mg/10ml, 50mg/50ml
 Cyclophosphamide for injection BP 200mg, 500mg, 1gm
 Cytarabine injection BP 1ml, 5ml, 10ml
 Dacarbazine for injection BP (Lyophilized) 100mg, 200mg
 Dactinomycin for injection USP 0.5mg (Lyophilized)
 Docetaxel injection concentrate 20mg/0.5ml, 40mg/ml, 80mg/2ml, 120mg/3ml
 Doxorubicin Hydrochloride for Inj. USP Lyophilized 10mg, 50mg
 Doxorubicin Hydrochloride Liposome injection 10ml
 Epirubicin Hydrochloride for Inj. (Lyophilized) 10mg, 50mg, 150mg
 Erlotinib Tablets 100mg, 150mg
 Etoposide Capsules USP 50mg, 100mg
 Etoposide injection USP 20mg/ml - 5ml vial
 Fluorouracil injection BP 50mg - 250mg/5ml, 500mg/10ml
 Gefitinib Tablets - 250mg film coated
 Gemcitabine for injection USP (Lyophilized) 200mg, 1gm
 Hydroxyurea Capsules USP 500mg
 Imatinib Capsules 100mg, 400mg
 Irinotecan Hydrochloride injection USP (2ml), (5ml)
 L-Asparaginase for Inj. (Lyophilized) 5000 IU, 10000 IU
 Letrozole Tablets USP (only for Breast Cancer)
 Leucovorin Calcium injection USP 50mg/5ml)
 Melphaian Tablets USP 2mg
 Methotrexate injection BP 25mg/ml
 Methotrexate Tablets BP 2.5mg uncoated
 Octreotide injection 50mcg/1ml, 100mcg/1ml
 Oxaliplatin injection 50mg/25ml, 100mg/50ml)
 Paclitaxel injection USP 30mg/5ml, 100mg/16.7ml, 260mg/43.4ml, 300mg/50ml
 Pemetrexed for injection 100mg, 500mg
 Peg-L-Asparaginase 3750IU
 Pralidoxime chloride for injection USP 1000mg/vial
 Procarbazine Hydrochloride Capsules USP 50mg
 Solvent for Docetaxel injection concentrate 1.5ml, 3ml, 6ml, 9ml
 Tamoxifen Citrate Tablets BP/USP - 10mg, 20mg uncoated
 Temozolamide Capsules 20mg, 100mg, 250mg
 Thalidomide Capsules USP 100mg
 Vincristine sulfate injection USP 1mg/1ml vial
 Vinorelbine injection USP (1ml), (5ml)
 Zoledronic Acid for injection - 4mg/vial

Dry Powder Injections

Acyclovir for Inj. USP 250mg/500mg
 Artesunate for Inj. 60mg
 Azithromycin for Inj. 500mg
 Hydrocortisone Sodium Succinate Inj. IP 100mg, 500mg
 Methyl Prednisolone Sodium Succinate for Inj. USP 40mg 125mg ,250mg,500mg,1000mg
 Pralidoxime Chloride for Inj. USP 500mg, 1gm
 Thiopental Sodium for Inj. BP 500mg, 1000mg
 Vancomycin HCL for Intravenous Infusion BP 500mg,1000mg

Lyophilized Injections

Omeprazole Sodium Inj. 40mg
 Pantoprazole for Inj. 40mg
 Parecoxib Sodium Powder for Soluion for Inj. 40mg
 Rabeprazole for Inj. 20mg(Lyophilized)
 Streptokinase Inj. 750000IU, 1500000IU
 Urokinase Inj. 2500000IU, 500000IU,750000IU, 1000000IU
 Vecuronium Bromide for inj. 4mg, 10mg

Liquid Injections

Aprotinin 500000 KIU
 Atracurium Besylate Inj. USP 25mg/2.5ml, 50mg/10ml
 Bupivacaine Heavy Inj. 4ml
 Bupivacaine Inj. BP 0.5%
 Dobutamine Inj. 250mg/5ml, 250mg/20ml
 Dopamine Hydrochloride Inj. USP 200mg/5ml
 Glycopyrrolate Inj. 0.2mg/1ml
 Nitroglycerine Injection USP 25mg/5ml, 50mg/10ml
 Potassium Chloride for Injection Concentrate USP 10%w/v
 Protamine sulphate Injection 50mg/5ml
 Recombinant Human Erythropoietin (RHuEPO) Injection 2000IU -0.5ml PFS & 4000IU -0.4ml PFS
 Sodium Chloride Injection USP 10% w/v 10ml, 20ml
 Suxamethonium Chloride Injection BP 100mg/2ml, 500mg/10ml
 Tranexamic Acid Injection BP 500mg
 Vasopressin Injection 20UNITS/ml

IV Infusions (LVP)

Ciprofloxacin Infusion 200mg/100ml	Ocloxacin 100ml
Paracetamol Infusion 1gm/100ml	Levofloxacin 100ml
Metronidazole Infusion 500mg/100ml	Fluconazole 100ml
Metronidazole 100ml	Dextrose 20%/40ml, 25%/25ml, 100ml
Ciprofloxacin 100ml	Linezolid 100ml
NS 100ml	Lidocaine 5ml
Mannitol 100ml	Sodium Chloride 500ml
Paracetamol 100ml	DNS 500ml
	D5 500ml
	RL 500ml

General Tables,Capsules & Syrup

Amlodipine Besylate & Losartan Potassium 5mg +50mg
 Amlodipine Besylate 5mg, 10 mg
 Azathioprine tablet 50mg
 Azithromycin Capsules USP 500mg
 Azithromycin for Oral Suspension USP 200mg/5ml
 Baclofen Tablets USP 10mg
 Clarithromycin Tablets 250mg/500mg
 Penicillamine Capsule 250mg
 Fluconazole Capsule 50mg/150mg/200mg
 Isosorbide Dinitrate Tablet BP 10mg
 Ketoconazole Tablets USP 200mg
 Lactulose Solution USP 100ml ,200ml 300ml/500ml
 Multivitamin Mineral With Aloe Vera (soft gelatin)
 Omeprazole Delayed Release Capsule USP 20mg
 Praziquantel Tablets USP 600mg
 Pyridostigmine Tab. BP 60mg (Film coated & sugar coated)